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1. Effective Isotropic Radiated Power
1.1. Test Results @ Antl (Antenna Gain=-2.17dBi)

SCS Bandwidth | Channel Modulation Inner—lRB_&zndUI::ZC_ilE;i:Ltt (dBm)mner_Fu” M"Z(BE:)RP I(:jlé::; Verdict
15KHz 5MHz LCH DFT-Pi2BPSK 23.13 23.12 23.20 21.03 30.00 Pass
15KHz 5MHz LCH DFT-QPSK 23.03 23.03 23.29 21.12 30.00 Pass
15KHz 5MHz LCH DFT-16QAM 22.41 22.45 22.28 20.28 30.00 Pass
15KHz 5MHz LCH DFT-64QAM 20.60 20.65 20.82 18.65 30.00 Pass
15KHz 5MHz LCH DFT-256QAM 18.76 18.83 19.02 16.85 30.00 Pass
15KHz 5MHz LCH CP-QPSK 21.56 21.65 21.87 19.70 30.00 Pass
15KHz 5MHz MCH DFT-Pi2BPSK 23.20 23.38 23.38 21.21 30.00 Pass
15KHz 5MHz MCH DFT-QPSK 23.23 23.22 23.30 21.13 30.00 Pass
15KHz 5MHz MCH DFT-16QAM 22.41 22.45 22.31 20.28 30.00 Pass
15KHz 5MHz MCH DFT-64QAM 20.60 20.65 20.79 18.62 30.00 Pass
15KHz 5MHz MCH DFT-256QAM 18.62 18.71 18.92 16.75 30.00 Pass
15KHz 5MHz MCH CP-QPSK 21.52 21.61 21.84 19.67 30.00 Pass
15KHz 5MHz HCH DFT-Pi2BPSK 23.28 23.36 23.39 21.22 30.00 Pass
15KHz 5MHz HCH DFT-QPSK 23.22 23.24 23.36 21.19 30.00 Pass
15KHz 5MHz HCH DFT-16QAM 2256 22.62 22.40 20.45 30.00 Pass
15KHz 5MHz HCH DFT-64QAM 20.72 20.78 20.92 18.75 30.00 Pass
15KHz 5MHz HCH DFT-256QAM 18.79 17.90 19.08 16.91 30.00 Pass
15KHz 5MHz HCH CP-QPSK 21.61 21.74 21.93 19.76 30.00 Pass
15KHz 10MHz LCH DFT-Pi2BPSK 23.22 23.27 23.27 21.10 30.00 Pass
15KHz 10MHz LCH DFT-QPSK 23.17 23.19 23.32 21.15 30.00 Pass
15KHz 10MHz LCH DFT-16QAM 2251 22.62 22.32 20.45 30.00 Pass
15KHz 10MHz LCH DFT-64QAM 20.72 20.77 20.90 18.73 30.00 Pass
15KHz 10MHz LCH DFT-256QAM 18.78 18.83 18.93 16.76 30.00 Pass
15KHz 10MHz LCH CP-QPSK 21.61 21.63 21.73 19.56 30.00 Pass
15KHz 10MHz MCH DFT-Pi2BPSK 23.30 23.38 23.31 21.21 30.00 Pass
15KHz 10MHz MCH DFT-QPSK 23.23 23.36 23.33 21.19 30.00 Pass
15KHz 10MHz MCH DFT-16QAM 22.48 22.59 22.30 20.42 30.00 Pass
15KHz 10MHz MCH DFT-64QAM 20.70 20.80 20.87 18.70 30.00 Pass
15KHz 10MHz MCH DFT-256QAM 17.74 18.73 18.88 16.71 30.00 Pass
15KHz 10MHz MCH CP-QPSK 21.62 21.67 21.75 19.58 30.00 Pass
15KHz 10MHz HCH DFT-Pi2BPSK 23.32 23.43 23.38 21.26 30.00 Pass
15KHz 10MHz HCH DFT-QPSK 23.25 23.34 23.40 21.23 30.00 Pass
15KHz 10MHz HCH DFT-16QAM 22.60 22.69 22.38 20.52 30.00 Pass
15KHz 10MHz HCH DFT-64QAM 20.82 20.93 20.98 18.81 30.00 Pass
15KHz 10MHz HCH DFT-256QAM 18.77 18.91 19.08 16.91 30.00 Pass
15KHz 10MHz HCH CP-QPSK 21.69 21.77 21.86 19.69 30.00 Pass
15KHz 15MHz LCH DFT-Pi2BPSK 23.43 23.48 23.53 21.36 30.00 Pass
15KHz 15MHz LCH DFT-QPSK 23.38 23.43 23.54 21.37 30.00 Pass
15KHz 15MHz LCH DFT-16QAM 22.67 22.79 2250 20.62 30.00 Pass
15KHz 15MHz LCH DFT-64QAM 21.17 21.28 21.03 19.11 30.00 Pass
15KHz 15MHz LCH DFT-256QAM 19.03 19.03 19.17 17.00 30.00 Pass
15KHz 15MHz LCH CP-QPSK 21.76 21.97 22.02 19.85 30.00 Pass
15KHz 15MHz MCH DFT-Pi2BPSK 23.49 23.66 23.55 21.49 30.00 Pass
15KHz 15MHz MCH DFT-QPSK 23.45 23.60 23.57 21.43 30.00 Pass
15KHz 15MHz MCH DFT-16QAM 22.70 22.82 2251 20.65 30.00 Pass
15KHz 15MHz MCH DFT-64QAM 21.19 21.33 21.02 19.16 30.00 Pass
15KHz 15MHz MCH DFT-256QAM 18.90 19.00 19.14 16.97 30.00 Pass
15KHz 15MHz MCH CP-QPSK 21.75 22.02 22.05 19.88 30.00 Pass
15KHz 15MHz HCH DFT-Pi2BPSK 23.57 23.70 23.61 21.53 30.00 Pass
15KHz 15MHz HCH DFT-QPSK 23.49 23.61 23.64 21.47 30.00 Pass
15KHz 15MHz HCH DFT-16QAM 22.78 22.93 22.60 20.76 30.00 Pass
15KHz 15MHz HCH DFT-64QAM 21.28 21.45 21.13 19.28 30.00 Pass
15KHz 15MHz HCH DFT-256QAM 19.04 19.11 19.29 17.12 30.00 Pass
15KHz 15MHz HCH CP-QPSK 21.87 22.13 22.11 19.96 30.00 Pass
15KHz 20MHz LCH DFT-Pi2BPSK 23.47 23.55 23.58 21.41 30.00 Pass
15KHz 20MHz LCH DFT-QPSK 23.41 23.47 23.61 21.44 30.00 Pass
15KHz 20MHz LCH DFT-16QAM 22.73 22.77 22.61 20.60 30.00 Pass
15KHz 20MHz LCH DFT-64QAM 21.21 21.31 21.06 19.14 30.00 Pass

FCC RF Test Report 3/40 LML-R-TCC-201 V1.5




ADR TEST AND CERTIFICATION CENTER Report No.: TR-24ADRTCC7013

15KHz 20MHz LCH DFT-256QAM 19.05 19.05 19.21 17.04 30.00 Pass
15KHz 20MHz LCH CP-QPSK 21.78 21.87 22.06 19.89 30.00 Pass
15KHz 20MHz MCH DFT-Pi2BPSK 23.54 23.70 23.61 21.53 30.00 Pass
15KHz 20MHz MCH DFT-QPSK 23.48 23.65 23.63 21.48 30.00 Pass
15KHz 20MHz MCH DFT-16QAM 22.77 22.89 22.61 20.72 30.00 Pass
15KHz 20MHz MCH DFT-64QAM 21.25 21.42 21.09 19.25 30.00 Pass
15KHz 20MHz MCH DFT-256QAM 18.93 19.08 19.16 16.99 30.00 Pass
15KHz 20MHz MCH CP-QPSK 21.81 22.02 2211 19.94 30.00 Pass
15KHz 20MHz HCH DFT-Pi2BPSK 23.61 23.71 23.64 21.54 30.00 Pass
15KHz 20MHz HCH DFT-QPSK 23.54 23.72 23.68 21.55 30.00 Pass
15KHz 20MHz HCH DFT-16QAM 22.82 22.95 22.68 20.78 30.00 Pass
15KHz 20MHz HCH DFT-64QAM 21.36 21.48 21.17 19.31 30.00 Pass
15KHz 20MHz HCH DFT-256QAM 19.07 19.15 19.26 17.09 30.00 Pass
15KHz 20MHz HCH CP-QPSK 21.92 22.07 2217 20.00 30.00 Pass
15KHz 25MHz LCH DFT-Pi2BPSK 22.93 23.05 23.17 21.00 30.00 Pass
15KHz 25MHz LCH DFT-QPSK 22.91 23.04 23.18 21.01 30.00 Pass
15KHz 25MHz LCH DFT-16QAM 22.15 22.28 22.20 20.11 30.00 Pass
15KHz 25MHz LCH DFT-64QAM 20.61 20.73 20.70 18.56 30.00 Pass
15KHz 25MHz LCH DFT-256QAM 18.50 18.57 18.71 16.54 30.00 Pass
15KHz 25MHz LCH CP-QPSK 21.27 21.49 21.64 19.47 30.00 Pass
15KHz 25MHz MCH DFT-Pi2BPSK 22.99 23.21 23.22 21.05 30.00 Pass
15KHz 25MHz MCH DFT-QPSK 22.91 23.19 23.23 21.06 30.00 Pass
15KHz 25MHz MCH DFT-16QAM 22.18 22.40 22.19 20.23 30.00 Pass
15KHz 25MHz MCH DFT-64QAM 20.68 20.86 20.71 18.69 30.00 Pass
15KHz 25MHz MCH DFT-256QAM 18.46 18.59 18.72 16.55 30.00 Pass
15KHz 25MHz MCH CP-QPSK 21.26 21.61 21.67 19.50 30.00 Pass
15KHz 25MHz HCH DFT-Pi2BPSK 23.08 23.18 23.22 21.05 30.00 Pass
15KHz 25MHz HCH DFT-QPSK 23.09 23.11 23.27 21.10 30.00 Pass
15KHz 25MHz HCH DFT-16QAM 22.28 22.38 22.25 20.21 30.00 Pass
15KHz 25MHz HCH DFT-64QAM 20.76 20.91 20.77 18.74 30.00 Pass
15KHz 25MHz HCH DFT-256QAM 18.52 18.74 18.77 16.60 30.00 Pass
15KHz 25MHz HCH CP-QPSK 21.34 21.58 21.68 19.51 30.00 Pass
15KHz 30MHz LCH DFT-Pi2BPSK 23.21 23.34 23.37 21.20 30.00 Pass
15KHz 30MHz LCH DFT-QPSK 23.14 23.30 23.40 21.23 30.00 Pass
15KHz 30MHz LCH DFT-16QAM 22.42 22.59 22.46 20.42 30.00 Pass
15KHz 30MHz LCH DFT-64QAM 20.59 20.69 20.88 18.71 30.00 Pass
15KHz 30MHz LCH DFT-256QAM 18.67 18.71 18.95 16.78 30.00 Pass
15KHz 30MHz LCH CP-QPSK 21.57 21.67 21.86 19.69 30.00 Pass
15KHz 30MHz MCH DFT-Pi2BPSK 23.18 23.46 23.46 21.29 30.00 Pass
15KHz 30MHz MCH DFT-QPSK 23.12 23.43 23.47 21.30 30.00 Pass
15KHz 30MHz MCH DFT-16QAM 22.41 22.65 2250 20.48 30.00 Pass
15KHz 30MHz MCH DFT-64QAM 20.57 20.86 20.93 18.76 30.00 Pass
15KHz 30MHz MCH DFT-256QAM 18.59 18.84 18.96 16.79 30.00 Pass
15KHz 30MHz MCH CP-QPSK 21.54 21.82 21.93 19.76 30.00 Pass
15KHz 30MHz HCH DFT-Pi2BPSK 23.30 23.40 23.49 21.32 30.00 Pass
15KHz 30MHz HCH DFT-QPSK 23.26 23.23 23.50 21.33 30.00 Pass
15KHz 30MHz HCH DFT-16QAM 22.47 22.63 2253 20.46 30.00 Pass
15KHz 30MHz HCH DFT-64QAM 20.63 20.79 21.01 18.84 30.00 Pass
15KHz 30MHz HCH DFT-256QAM 18.64 18.86 19.02 16.85 30.00 Pass
15KHz 30MHz HCH CP-QPSK 21.66 21.82 21.98 19.81 30.00 Pass
15KHz 35MHz LCH DFT-Pi2BPSK 23.43 23.64 23.63 21.47 30.00 Pass
15KHz 35MHz LCH DFT-QPSK 23.33 23.58 23.67 21.50 30.00 Pass
15KHz 35MHz LCH DFT-16QAM 22.62 22.78 2271 20.61 30.00 Pass
15KHz 35MHz LCH DFT-64QAM 21.12 21.26 21.16 19.09 30.00 Pass
15KHz 35MHz LCH DFT-256QAM 18.87 18.91 19.23 17.06 30.00 Pass
15KHz 35MHz LCH CP-QPSK 21.71 21.97 22.18 20.01 30.00 Pass
15KHz 35MHz MCH DFT-Pi2BPSK 23.39 23.69 23.72 21.55 30.00 Pass
15KHz 35MHz MCH DFT-QPSK 23.32 23.64 23.71 21.54 30.00 Pass
15KHz 35MHz MCH DFT-16QAM 22.62 22.88 22.73 20.71 30.00 Pass
15KHz 35MHz MCH DFT-64QAM 21.08 21.36 21.17 19.19 30.00 Pass
15KHz 35MHz MCH DFT-256QAM 18.77 19.01 19.19 17.02 30.00 Pass
15KHz 35MHz MCH CP-QPSK 21.66 22.05 22.23 20.06 30.00 Pass
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15KHz 35MHz HCH DFT-Pi2BPSK 23.46 23.64 23.69 21.52 30.00 Pass
15KHz 35MHz HCH DFT-QPSK 23.42 23.56 23.73 21.56 30.00 Pass
15KHz 35MHz HCH DFT-16QAM 22.62 22.86 22.78 20.69 30.00 Pass
15KHz 35MHz HCH DFT-64QAM 21.11 21.34 21.22 19.17 30.00 Pass
15KHz 35MHz HCH DFT-256QAM 18.72 19.03 19.27 17.10 30.00 Pass
15KHz 35MHz HCH CP-QPSK 21.72 22.00 22.26 20.09 30.00 Pass
15KHz 40MHz LCH DFT-Pi2BPSK 23.42 23.68 23.64 21.51 30.00 Pass
15KHz 40MHz LCH DFT-QPSK 23.36 23.65 23.64 21.48 30.00 Pass
15KHz 40MHz LCH DFT-16QAM 22.65 22.85 2271 20.68 30.00 Pass
15KHz 40MHz LCH DFT-64QAM 21.10 21.33 21.18 19.16 30.00 Pass
15KHz 40MHz LCH DFT-256QAM 18.85 18.99 19.22 17.05 30.00 Pass
15KHz 40MHz LCH CP-QPSK 21.72 22.07 22.12 19.95 30.00 Pass
15KHz 40MHz MCH DFT-Pi2BPSK 23.45 23.70 23.74 21.57 30.00 Pass
15KHz 40MHz MCH DFT-QPSK 23.36 23.66 23.73 21.56 30.00 Pass
15KHz 40MHz MCH DFT-16QAM 22.68 22.91 22.72 20.74 30.00 Pass
15KHz 40MHz MCH DFT-64QAM 21.18 21.39 21.20 19.22 30.00 Pass
15KHz 40MHz MCH DFT-256QAM 18.85 19.06 19.22 17.05 30.00 Pass
15KHz 40MHz MCH CP-QPSK 21.73 22.10 22.19 20.02 30.00 Pass
15KHz 40MHz HCH DFT-Pi2BPSK 23.43 23.66 23.72 21.55 30.00 Pass
15KHz 40MHz HCH DFT-QPSK 23.40 23.48 23.75 21.58 30.00 Pass
15KHz 40MHz HCH DFT-16QAM 22.62 22.89 22.76 20.72 30.00 Pass
15KHz 40MHz HCH DFT-64QAM 21.10 21.29 21.24 19.12 30.00 Pass
15KHz 40MHz HCH DFT-256QAM 18.76 19.05 19.27 17.10 30.00 Pass
15KHz 40MHz HCH CP-QPSK 21.69 22.09 2221 20.04 30.00 Pass
15KHz 45MHz LCH DFT-Pi2BPSK 23.10 23.44 23.40 21.27 30.00 Pass
15KHz 45MHz LCH DFT-QPSK 23.04 23.44 23.43 21.27 30.00 Pass
15KHz 45MHz LCH DFT-16QAM 22.35 22.62 22.48 20.45 30.00 Pass
15KHz 45MHz LCH DFT-64QAM 20.53 20.82 20.94 18.77 30.00 Pass
15KHz 45MHz LCH DFT-256QAM 18.58 18.73 18.97 16.80 30.00 Pass
15KHz 45MHz LCH CP-QPSK 21.47 21.62 21.90 19.73 30.00 Pass
15KHz 45MHz MCH DFT-Pi2BPSK 23.13 23.37 23.47 21.30 30.00 Pass
15KHz 45MHz MCH DFT-QPSK 22.98 23.38 23.49 21.32 30.00 Pass
15KHz 45MHz MCH DFT-16QAM 22.18 22.32 22.49 20.32 30.00 Pass
15KHz 45MHz MCH DFT-64QAM 20.57 20.80 20.92 18.75 30.00 Pass
15KHz 45MHz MCH DFT-256QAM 18.59 18.79 18.99 16.82 30.00 Pass
15KHz 45MHz MCH CP-QPSK 21.49 21.81 21.99 19.82 30.00 Pass
15KHz 45MHz HCH DFT-Pi2BPSK 22.93 23.36 23.49 21.32 30.00 Pass
15KHz 45MHz HCH DFT-QPSK 2258 23.04 2351 21.34 30.00 Pass
15KHz 45MHz HCH DFT-16QAM 22.10 22.07 2254 20.37 30.00 Pass
15KHz 45MHz HCH DFT-64QAM 19.98 20.37 20.99 18.82 30.00 Pass
15KHz 45MHz HCH DFT-256QAM 18.50 18.84 19.06 16.89 30.00 Pass
15KHz 45MHz HCH CP-QPSK 21.45 21.47 22.01 19.84 30.00 Pass
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2. Peak-to-Average Ratio
2.1. Test Results

] Result (dB) Limit .
SCS Bandwidth Channel RB DFT-PI2BPSK DET-OPSK (B) Verdict
15KHz 45MHz LCH Outer_Full 8.02 7.91 13.00 Pass
15KHz 45MHz MCH Outer_Full 7.73 8.06 13.00 Pass
15KHz 45MHz HCH Outer_Full 7.29 2.23 13.00 Pass

2.2. Test Plots
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3. Modulation Characteristics
3.1. Test Plots

DC_2A_n66A / 15KHz / 45MHz

MCH / DFT-Pi2BPSK / Outer_Full MCH / DFT-QPSK / Outer_Full
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MCH / CP-64QAM / O Full

MCH / CP-256QAM / Outer_Full

Intentionally Blank
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4. 99% Occupied Bandwidth & 26dB Emission Bandwidth
4.1. Test Results

. . 99% Occupied 26dB Emission .
SCS Bandwidth Modulation RB Bandwidth F:MHZ) Bandwidth ciiz) Verdict
15KHz 5MHz DFT-Pi2BPSK Outer_Full 4.48 4.83 Pass
15KHz 5MHz DFT-QPSK Outer_Full 4.48 4.88 Pass
15KHz 5MHz CP-QPSK Outer_Full 4.48 4.86 Pass
15KHz 5MHz CP-16QAM Outer_Full 4.48 4.83 Pass
15KHz 5MHz CP-64QAM Outer_Full 4.47 4.83 Pass
15KHz 5MHz CP-256QAM Outer_Full 4.47 4.56 Pass
15KHz 10MHz DFT-Pi2BPSK Outer_Full 8.97 9.40 Pass
15KHz 10MHz DFT-QPSK Outer_Full 8.91 9.36 Pass
15KHz 10MHz CP-QPSK Outer_Full 9.29 9.82 Pass
15KHz 10MHz CP-16QAM Outer_Full 9.29 9.78 Pass
15KHz 10MHz CP-64QAM Outer_Full 9.29 9.76 Pass
15KHz 10MHz CP-256QAM Outer_Full 9.27 9.72 Pass
15KHz 15MHz DFT-Pi2BPSK Outer_Full 13.43 14.13 Pass
15KHz 15MHz DFT-QPSK Outer_Full 13.40 14.13 Pass
15KHz 15MHz CP-QPSK Outer_Full 14.33 14.67 Pass
15KHz 15MHz CP-16QAM Outer_Full 14.12 14.88 Pass
15KHz 15MHz CP-64QAM Outer_Full 14.15 14.85 Pass
15KHz 15MHz CP-256QAM Outer_Full 14.15 14.82 Pass
15KHz 20MHz DFT-Pi2BPSK Outer_Full 17.86 18.64 Pass
15KHz 20MHz DFT-QPSK Outer_Full 17.86 18.64 Pass
15KHz 20MHz CP-QPSK Outer_Full 18.94 19.72 Pass
15KHz 20MHz CP-16QAM Outer_Full 18.94 19.76 Pass
15KHz 20MHz CP-64QAM Outer_Full 18.98 19.72 Pass
15KHz 20MHz CP-256QAM Outer_Full 18.90 19.76 Pass
15KHz 25MHz DFT-Pi2BPSK Outer_Full 22.93 23.80 Pass
15KHz 25MHz DFT-QPSK Outer_Full 22.78 23.85 Pass
15KHz 25MHz CP-QPSK Outer_Full 23.78 24.75 Pass
15KHz 25MHz CP-16QAM Outer_Full 23.78 24.75 Pass
15KHz 25MHz CP-64QAM Outer_Full 23.73 24.75 Pass
15KHz 25MHz CP-256QAM Outer_Full 23.73 24.75 Pass
15KHz 30MHz DFT-Pi2BPSK Outer_Full 28.59 29.82 Pass
15KHz 30MHz DFT-QPSK Outer_Full 28.59 29.82 Pass
15KHz 30MHz CP-QPSK Outer_Full 28.59 29.88 Pass
15KHz 30MHz CP-16QAM Outer_Full 28.53 29.70 Pass
15KHz 30MHz CP-64QAM Outer_Full 28.65 29.82 Pass
15KHz 30MHz CP-256QAM Outer_Full 28.59 29.88 Pass
15KHz 35MHz DFT-Pi2BPSK Outer_Full 32.10 33.39 Pass
15KHz 35MHz DFT-QPSK Outer_Full 32.10 33.39 Pass
15KHz 35MHz CP-QPSK Outer_Full 33.57 34.79 Pass
15KHz 35MHz CP-16QAM Outer_Full 33.57 34.79 Pass
15KHz 35MHz CP-64QAM Outer_Full 33.64 34.86 Pass
15KHz 35MHz CP-256QAM Outer_Full 33.57 34.86 Pass
15KHz 40MHz DFT-Pi2BPSK Outer_Full 38.68 40.16 Pass
15KHz 40MHz DFT-QPSK Outer_Full 38.60 40.24 Pass
15KHz 40MHz CP-QPSK Outer_Full 38.68 40.16 Pass
15KHz 40MHz CP-16QAM Outer_Full 38.52 40.16 Pass
15KHz 40MHz CP-64QAM Outer_Full 38.60 40.16 Pass
15KHz 40MHz CP-256QAM Outer_Full 38.68 40.16 Pass
15KHz 45MHz DFT-Pi2BPSK Outer_Full 42.89 44.64 Pass
15KHz 45MHz DFT-QPSK Outer_Full 42.80 44.46 Pass
15KHz 45MHz CP-QPSK Outer_Full 43.16 44.82 Pass
15KHz 45MHz CP-16QAM Outer_Full 43.34 44.82 Pass
15KHz 45MHz CP-64QAM Outer_Full 43.25 44.82 Pass
15KHz 45MHz CP-256QAM Outer_Full 43.34 44.82 Pass
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ADR TEST AND CERTIFICATION CENTER Report No.: TR-24ADRTCC7013

4.2. Test Plots

DC_2A_n66A / 15KHz / 5MHz

MCH / DFT-Pi2BPSK / Outer_Full MCH / DFT-QPSK / Outer_Full
s s
Spectrum Spectrum
Rof Laval 30.00 cem  Offsot 7.04 08w RBW 50 kHz Rof Laval 30.00 cem  Offst 7.0+ 08 = RBW 50 kHz
S0 ms & YBW 200 kHMz Mode aut po ALt 40 dB - SWT S0 ms & YBW 200 kMz Mode auto Sweep
SGL Count 1004100
(@17 Max
T LT} 14.00 dbr| T ETEY] 13 1B
20 dom 1.74007100 GHz 20 dorm : 174427100 GHz|
Xl Oce Bw 12 4475524476 MHz T 1. Oce By " ATEE24476 MHz
10 d8m T Y Y | 11.42 dim| 10 dam ey, ro, A g P il 11.76 divm|
1.74257000 GHz '|l 1.74255000 GHz|
=10 dBm—rt . _ : : 10 Mt . \{ T
20 d8m <20 ¢8m
» 1L,\.\‘ A e T LA A
s - . a4 tese, W Y | e
-4 dam -401 dBm
-50 gBmy -50 gem
-0 gBmy 40 gem
GF 1.745 GHz 1001 prs Span 10.0 MHz GF 1.745 GHz 1001 prs Span 10.0 MHz
Marker | Marker |
Type | Ret | Trc | X-valus | y-value | Funetion | Function Result | Type | Ret | Tre | X-valus | v-value | Function | Function Result |
My 1 1.743871 Ghz 14.00 2Bm My 1 1.744271 GHz 13.55 gem
T 1 1.7427423 GHz 11.03 d8m Oce Bw 4.475524476 MHz T 1 1.7427522 GHz Occ Bw 4.475524476 MHZ
T2 1 17472178 Ghz 10.62 dam T2 1 17472278 GHz .60 dam
Mz 1 1.74257 GHz -11.42 dam Mz 1 1.74255 Ghz -11.76 d&m
M2 1 1.7474 GHz =11.45 dBm 1 M2 1 . T4T43 GHz =12.19 dBm ]
Date: 14.JUN 2024 17:25:51 Cate: 14.JUMN 2024 172605
MCH / CP-QPSK / Outer_Full MCH / CP-16QAM / Outer_Full
s s
Spectrum ] Spectrum ]
Rof Laval 30.00 cem  Offsot 7.04 08w RBW 50 kHz Rof Laval 30.00 cem  Offst 7.0+ 08 = RBW 50 kHz
po ALt 40 dB - SWT S0 ms & YBW 200 kMz Mode autc Sweep po ALt 40 dB - SWT S0 ms & YBW 200 kMz Mode auto Sweep
SGL Count 1007100 SGL Count 100/100
TPk Mar P Mar
T LT} 10,58 dbrm| T ETEY] 10,74 dbr|
20 dom 1.74309100 GHz 20 dorm 1.74417100 GHz|
Oce Bw 4475524476 MHz 1 Oce By 4475524476 MHz|
a 1z | # . 2 4.6 dim|
10 dam =l | . 1521 dn 10 ¢8m o e A e o 165 dn
i 1.74255000 GHz T 1.74257000 GHz|
0 1 0 g8
|
-10 dBm: ft - . —L{ .
<20 dam "N —r
.m{t&“ M i e vy \‘\Wﬁ"w
-3 A -3 gl
-4 dam -401 dBm
-50 gBmy -50 gem
-0 gBmy 40 gem
GF 1.745 GHz 1001 prs Span 10.0 MHz GF 1.745 GHz 1001 prs Span 10.0 MHz
Marker | Marker |
Type | Ret | Trc | | y-value | Function | Function Result | Type | Ret | Tre | X-valun | v-value | Function | Function Result |
My 1 Ghz 10.58 dBm My 1 1.744171 GHz 10.74 gBm
T 1 Ghz 5.99 dam Oce Bw 4.475524476 MHz T 1 1.7427522 GHz 4.475524476 MHZ
T2 1 Ghz 581 T2 1 17472278 GHz
Mz 1 Ghz -15.21 d&m Mz 1 1.74257 Ghz
M3 1 1 Gl -14.67 dBm | 5 1 1.7474 GHz |
Date: 14.JUN 2024 17:26:18 Cate: 14. UM 2024 17:26:31
MCH / CP-64QAM / Outer_Full MCH / CP-256QAM / Outer_Full
s s
Spectrum ] Spectrum ]
Rof Laval 30.00 cem  Offsot 7.04 08w RBW 50 kHz Rof Laval 30.00 cem  Offst 7.0+ 08 = RBW 50 kHz
po ALt 40 dB - SWT S0 ms & YBW 200 kHMz Mode aut po ALt 40 dB - SWT S0 ms & YBW 200 kMz Mode auto Sweep
SGL Count 1007100 SGL Count 100/100
TPk Mar P Mar
T LT} 11.16 dBm| T ETEY] 11,16 dbrm|
20 dom 1.74400000 GHz 20 dorm 174400000 GHz|
ML Oce Bw 4465534466 MHz 1 Oce By 4465534466 MHzZ|
a L ¥ a
10 dem : s e wr - - M2 2 14.41 dim| 10 d&m =ML 2 14.41 dim|
™ A e ey 1.74257000 GHz e .MI 1.74257000 GHz]
. . -100 g . .
1 14.837
<20 ¢8m
Bl A R b g B ) Tt
-30 gar
-4 dam -401 dBm
-50 gBmy -50 gem
-0 gBmy 40 gem
GF 1.745 GHz 1001 prs Span 10.0 MHz GF 1.745 GHz 1001 prs Span 10.0 MHz
Marker | Marker |
Type | Ret | Trc | X-volun | y-value | Funetion | Function Result | Type | Ret | Tre | X-valun | v-value | Function | Function Result |
My 1 1.7448 GHz 11.18 dBm My 1 1,744B Ghz 1116 dBm
T 1 17427522 Ghz 5.64 dBm Oce Bw 4.465534466 MHz T 1 17427528 GHz 5.64 dBm Occ Bw 4.465534460 MHZ
T2 1 17472178 Ghz 5.76 dm T2 1 1.7472178 GHz 5.76 dm
Mz 1 1.74257 GHz -1%.41 g8 Mz 1 1.74257 GHz -1%.41 g8
M2 1 1.7474 GHz =13 08 d8m | M2 1 1.7474 GHz =13 08 d8m ]
Date: 14.JUN 2024 17:26:44 Cate: 14. UM 2024 172644
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ADR TEST AND CERTIFICATION CENTER

Report No.: TR-24ADRTCC7013

DC_2A_n66A / 15KHz / 10MHz

MCH / DFT-Pi2BPSK / Outer_Full

MCH / DFT-QPSK / Outer_Full

—
Spectrum ] =

Offsnt 7.04 0F = RBW 100 kHz

Rof Laval 30.00 gam

—
Spectrum ] =

Rof Leval 30.00 dém  Offset 7.94 d2 = RBW kHz
S0 ms & YBW 300 kMz  Mode au

S0 ms & YBW 300 kMz Mode aut po ALt 40 dB - SWT Swaep
SGL Count 1004100
(@17 Max
T Mi1] 13,41 dBm| I Mi[1] 13.78 dBm|
20 dom 3 1.7425620 GHz 20 dorm - 1.7406560 GHz|
Y Oce Bw T2 89710268971 MHz T OccBw ¥ i 8911088911 MHz|
10 d&m e S ) ¢y e f 10,92 dim| 10 d&m 0 7 e | 11.0:3 |
{ 1.7401000 GHz| | 1.7401200 GHz|
10 dBm—t- - i - -10 g8m : ;2 :
| | |
<20 dam ) <20 ¢8m - T
- ! B P e " e i i T LT
-4 dam -401 dBm
-50 gBmy -50 gem
-0 gBmy 40 gem
GF 1.745 GHz 1001 prs Span 70.0 MHz GF 1.745 GHz 1001 prs Span 20.0 MHz
Marker | Marker |
Type | Ret | Trc | X-volus | y-value | Function | Function Result | Type | Ret | Tre | X-valus | v-value | Function | Function Result |
My 1 g 13.41 cBm My 1 1.743658 Ghz 13.78 dém
T 1 0 11.20 dam Oce Bw B.971028971 MHz T 1 17403447 GHz 9.86 dam Occ Bw B.911088911 MHz
T2 1 10.67 dam T2 1 17452557 GHz 10.13 dam
Mz 1 1.7401 Ghz -10.92 dam Mz 1 174012 Ghz -11.03 dam
M2 1 1.7498 GHz =12.37 dBm M2 1 . T4948 GHz =10.92 d8m

Cate: 14,40 2024 17:27:15

Cate: 14.JUN 2024 17:27:29

MCH / CP-QPSK / Outer_Full

MCH / CP-16QAM / Outer_Full

s s
Spectrum ] Spectrum ]
Rof Loval 30.00 gem  OFset 7.04 0F w RBW 100 kHz Rof Loval 30.00 dem  OFset 7.04 08 = RBW 100 kHz
po ALt 40 dB - SWT S0 ms & YBW 300 kMz Mode autc Sweep po ALt 40 dB - SWT S0 ms & YBW 300 kMz Mode auto Sweep
SGL Count 1007100 SGL Count 100/100
TPk Mar P Mar
T LT} 10,45 dim)| T ETEY] 1118 dBm|
20 dom 1.7407360 GHz 20 dorm 1.7455590 GHz]
- OccBw M1 9.290709291 MHz Oce By . 9.290709291 MHz|
10 dBm = T S S TR | T L 14,62 dim| 10 dBm e 11.65 dim|
| X 1.7400800 GHz| 1.7401000 GHz|
oo T T 0 g8
-10 dBm -31 - ’-;- - -10 dBm: * -&'3 *
20 dem— - - : { ]
:;ﬁa%w..xwww U“""J S i g o, | s ton A WAL A St o
-3 daim:
-4 dam -401 dBm
-50 gBmy -50 gem
-0 gBmy 40 gem
GF 1.745 GHz 1001 prs Span 70.0 MHz GF 1.745 GHz 1001 prs Span 20.0 MHz
Marker | Marker |
Type | Ret | Trc | X-valus | y-value | Function | Function Result | Type | Ret | Tre | Ye-volus | Function | Function Result |
My 1 10,45 gBm My 1 1118 gém
T 1 814 Oce Bw 9.290709291 MHz T 1 7.39 d8m 9.290709291 MHZ
T2 1 682 T2 1 7.74 dam
Mz 1 -14.62 Mz 1 1.7401 Ghz ~11.65 dam
M2 1 =13 58 M2 1 1.74988 GHz =14 45 dBm

Date: 14.JUN 2024 17:27:42

Cate: 14.JUMN 2024 17.27:56

MCH / CP-64QAM / Outer_Full

MCH / CP-256QAM / Outer_Full

s s
Spectrum ] = Spectrum ] =
Rof Laval 30.00 cem  Offst 7.04 08w RBW 100 kHZ Rof Loval 30.00 Gt Offs6t 7.04 08 = REW Rz
po ALt 40 dB - SWT S0 ms & YBW 300 kMz Mode aut po ALt 40 dB - SWT S0 ms & YBW 300 kMz Mode auto Sweep
SGL Count 1007100 SGL Count 100/100
TPk Mar P Mar
T Mi1] 10.74 dBm| I Mi[1] B.11 dim|
20 dom 1.7470370 GHz 20 dorm 1.7406040 GHz]
. Oce Bee 9.290709291 MHz = Oce By 9.270729271 MHz|
1 Y 2 .
10 d8m - - MRIAN e 2 12,91 dBm| 10 d8m - Mz01 2 16,10 dBm|
Y= e e T
| s b e ety 1.7401200 GHz] (o NPT SHRPAP AR e 1.7401200 GHZ]
0 ] 0 g8 f
-100 dim ?l . . -10 dBm i 3 1 lt 1
DL -1 1 ' P JO. ;
20 dBm - - Zodem—0 1 -17.683 dAm
L S A e A e g . o |
30 dBm: RSl oy Lot T
-4 dam -4 dam
-50 gBmy -50 gem
-0 gBmy 40 gem
GF 1.745 GHz 1001 prs Span 70.0 MHz GF 1.745 GHz 1001 prs Span 20.0 MHz
Marker | Marker |
Type | Ret | Trc | X-volus | y-value | Funetion | Function Result | Type | Ret | Tre | X-valun | v-value | Function | Function Result |
My 1 10.74 gBm My 1 1.740604 GHz g8
T 1 7.6 dBm Oce Bw 9.290709291 MHz TL 1 Occ Bw 9.270729271 MHz
T2 1 .80 dam T2 1
Mz 1 -13.91 d&m Mz 1
M2 1 THOBE GHz =145 M2 1

Cale: 14.JUN.2024 17:28:10

Cate: 14.JUN 2024 17:28:24
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ADR TEST AND CERTIFICATION CENTER Report No.: TR-24ADRTCC7013

DC_2A_n66A / 15KHz / 15MHz

MCH / DFT-Pi2BPSK / Outer_Full MCH / DFT-QPSK / Outer_Full
E | (oo ) =

—
Spectrum
Rof Laval 30.00 cem  Offst 7.04 08w RBW 200 kHZ Rof Loval 30.00 Gt Offs6t 7.04 08 = REW Rz
S0 ms & YBW 500 kMz Mode aut po ALt 40 dB - SWT S0 ms & YBW 500 kMz  Mode auto Sweep
SGL Count 1004100
(@17 Max
T LT} 14.83 dbm| T ETEY] 15.02 dim)|
20 dom W1 | 1.7479970 GHz 20 dorm . | 1.7440410 GHz]
OFc By, 2 13426573427 MHz Oce Py 13.396603397 MHz|
S R S T, i P 1 WAL
10 dam xiiais & ks e i | 9,53 divm| 10 d8m b w17 ¢) i -\"ﬁ 10.03 dim|
| 1.7375600 GHz] \ 1.7375900 GHz|
-1 . . 3 -10-cBmetry .y 1 =T T
<20 dam - <20 ¢8m - —
e o Rt b
VR R N ol s T T i - e
-4 dam -401 dBm
-50 gBmy -50 gem
-0 gBmy 40 gem
GF 1.745 GHz 1001 prs Span 0.0 MHz GF 1.745 GHz 1001 prs Span MHz
Marker | Marker |
Type | Ret | Trc | X-volus | y-value | Function | Function Result | Type | Ret | Tre | X-valus | v-value | Function | Function Result |
My 1 1.747997 14.63 dBm My 1 1.744041 Gl 15.02 d8m
T 1 1.7378971 11.95 dam Oce Bw 13.426573427 MHz T 1 1.73792 Occ Bw 13.396603397 MHZ
T2 1 1.7513237 Ghz 11.74 dam T2 1 1.7513237 GHz
Mz 1 1.73756 GHz -9.53 dBm Mz 1 1.73758 Ghz
M2 1 TE168 Gz =8.93 dBm M2 1 L TE172 GHz

Cate: 14.JUN 2024 17:28:56

MCH / CP-QPSK / Outer_Full MCH / CP-16QAM / Outer_Full
o &)

Cale: 14.JUN 2024 17:28:42

—
Spectrum ]
Rof Laval 30.00 cem  Offst 7.04 08w RBW 200 kHZ Rof Laval 30.00 cem  Offst 7.0+ 08 = RBW 200 kHz
po ALt 40 dB - SWT S0 ms & YBW 500 kMz Mode autc Sweep po ALt 40 dB - SWT S0 ms & YBW 500 kMz  Mode auto Sweep
SGL Count 1007100 SGL Count 1004100
TPk Mar P Mar
5 I LT} 10,68 dBm| T ETEY] 12.32 dbm|
20 dom 1.7377770 GHz 20 dorm 1.7512040 GHz]
Occ Bw 12 5674326 MHz| T1 Oce Bw ML o 14.115884116 MHz|
10 dam o = e ek 5.04 dbm| 10 d8m " e 12.01 dBm|
1.7376500 GHz| | 1.7375600 GHz|
0 i 7 | 0 dn
- 5323 ¥ 1 '[I 1 -10 ¢Bm T Li.' 1
[ - 20 iy
= ST SR et el |4 an LT ey
-30 dam
-4 dam -401 dBm
-50 gBmy -50 gem
-0 gBmy 40 gem
GF 1.745 GHz 1001 prs Span 0.0 MHz GF 1.745 GHz 1001 prs Span MHz
Marker | Marker |
Type | Ret | Trc | X-valun | y-value | Funetion | Function Result | Type | Ret | Tre | X-valus | v-value | Function | Function Result |
My 1 1.737777 Ghz 19,68 dam My 1 1.751204 Ghz 12.32 dm
T 1 17377473 Ghz 17.52 ¢ Oce Bw 14,325674326 MHz T 1 .84 dam 14.115864116 MHZ
T2 1 813 T2 1 .43 dam
Mz 1 -5.84 Mz 1 -12.81 d8m
M2 1 =5.94 M2 1 1.75244 GHz =13.48 dBm

Cate: 14.JUN 2024 17:20:25

MCH / CP-64QAM / Outer_Full MCH / CP-256QAM / Outer_Full

Cale: 14.JUN.2024 17:20:10

s s
Spectrum ] = Spectrum ] =
Rof Laval 30.00 cem  Offst 7.04 08w RBW 200 kHZ Rof Loval 30.00 Gt Offs6t 7.04 08 = REW Rz
po ALt 40 dB - SWT S0 ms & YBW 500 kMz Mode aut po ALt 40 dB - SWT S0 ms & YBW 500 kMz  Mode auto Sweep
SGL Count 1007100 SGL Count 100/100
TPk Mar P Mar
T LT} 11.98 dBrm| T ETEY] 9,55 dBm)|
20 dom _ 1.7497050 GHz 20 dorm 1.7494360 GHz]
- Oce By} 14, 145854146 MHz, Oce By 14, 145854146 MHz|
10 d8m - i 12.76 dim| 10 d8m A2[1 2 15,23 divm|
T L PP
1.7375600 GHz] L Ty 1.7375900 GHz|
. . -100 g e 1
— D1 -16.454 dEm—1 1
S=vore | Crvwepn 20 ¢8m t
s NPt
-401 dBm
-50 gBmy -50 gem
-0 gBmy 40 gem
GF 1.745 GHz 1001 prs Span 0.0 MHz GF 1.745 GHz 1001 prs Span MHz
Marker | Marker |
Type | Ret | Trc | X-volun | y-value | Function | Function Result | Type | Ret | Tre | X-valus | v-value | Function | Function Result |
My 1 1.743708 Ghz 11.98 dam My 1 1.743438 5
T 1 .24 dam Oce Bw 14.145654146 MHz T 1 Occ Bw 14,145854146 MHZ
T2 1 .56 dam T2 1
Mz 1 -12.76 d8m Mz 1
M2 1 =11.48 dBm M2 1 1

Cate: 14.JUN 2024 17:20:53

Cate: 14,00 2024 1720039
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DC_2A_n66A / 15KHz / 20MHz

MCH / DFT-Pi2BPSK / Outer_Full

MCH / DFT-QPSK / Outer_Full

=

=

s,
Spectrum

Cate: 14,000 2024 17:30:11

—
Spectrum
Rof Laval 30.00 cem  Offst 7.04 08w RBW 200 kHZ Rof Loval 30.00 Gt Offs6t 7.04 08 = REW Rz
S0 ms & YBW 500 kMz Mode aut po ALt 40 dB - SWT S0 ms & YBW 500 kMz  Mode auto Sweep
SGL Count 1004100
(@17 Max
T LT} 14.54 dbrm| T ETEY] 15.01 dim)|
20 dom ' 1.7399650 GHz 20 dorm i 17476370 GHz|
T1 Y Occpw T2 17862137862 MHz L L1 Gee e 17862137862 MHz|
10 d8m FOA ottt e AN g N VA et 9.07 dim| 10 d8m e SR T e 9.2% divm|
J H 1.7351600 GHz| 1.7351600 GHz]
s " 3
A0 M=) .11 gsg der=F : k + + '{ :
<20 dam !l L - oG
B dowctran]
b i - sthsart? ph PNV i o W
-4 dam -401 dBm
-50 gBmy -50 gem
-0 gBmy 40 gem
GF 1.745 GHz 1001 prs Span 40.0 MHz GF 1.745 GHz 1001 prs Span 40.0 MHz
Marker | Marker |
Type | Ret | Trc | X-valus | y-value | Funetion | Function Result | Type | Ret | Tre | X-valun | v-value | Function | Function Result |
My 1 14.54 gBm My 1 1.747637 Ghz 15.08 cam
T 1 115 Oce Bw 17.862137862 MHz T 1 11.02 dam Occ Bw 17.862137862 MHZ
T2 1 T2 1 1.7533918 GHz 10.95 dam
Mz 1 1.73516 GHz -9.87 d&m Mz 1 1.73516 Ghz -9.32 dBm
M2 1 1.7538 GHz =10.26 d8m M2 1 1.7538 GHz =9.76 dBm

Cate: 14.JUN 2024 17:30:27

MCH / CP-QPSK / Outer_Full

MCH / CP-16QAM / Outer_Full

Date: 14.JUN 2024 17:30:41

s s
Spectrum ] Spectrum ]
Rof Loval 30.00 dem  OFset 7.04 08w RBW 200 kHz Rof Laval 30.00 cem  Offst 7.0+ 08 = RBW 200 kHz
po ALt 40 dB - SWT S0 ms & YBW 500 kMz Mode autc Sweep po ALt 40 dB - SWT S0 ms & YBW 500 kMz  Mode auto Sweep
SGL Count 1007100 SGL Count 100/100
TPk Mar P Mar
T LT} 1141 dBr| T ETEY] 11.34 dbm|
20 dom 1.7250890 GHz 20 dorm 1.7539510 GHz]
Oce Bw 189410568941 MHz . Oce By 18.9410585941 MHz|
10 dBm ASPER] - 12,89 dim| 10 ¢Bm AL A nin 14.26 dim|
| 1.7351200 GHz| J" | 1.7350800 GHz|
el 1 0 ce 1
ha i
-10 g8 ! | o ! !
01 1 1 01 3 dar T 1 1
A AR LL S ELT P RPNy . ¥ g e LI LILTTN R
am -30 dam
-4 dam -401 dBm
-50 gBmy -50 gem
-0 gBmy 40 gem
GF 1.745 GHz 1001 prs Span 40.0 MHz GF 1.745 GHz 1001 prs Span 40.0 MHz
Marker | Marker |
Type | Ret | Trc | X-valus | y-value | Function | Function Result | Type | Ret | Tre | X-valus | v-value | Function | Function Result |
My 1.735880 ¢ 11 41 gBm My 1.753951 GHz 11.34 gBm
T 1 Oce Bw 16.941058941 MHz TL 1 .60 dam 16.941058941 MHZ
T2 1 .25 dam T2 1 .28 dam
Mz 1 -13.85 d&m Mz 1 ~14.26 d&m
M2 1 =12.19 dBm M2 1 =13.14 dBm

Cate: 14.JUN.2024 17:30:55

MCH / CP-64QAM / Outer_Full

MCH / CP-256QAM / Outer_Full

1 =

Cale: 14.JUM.2024 17:31:08

s s
Spectrum ] = Spectrum
Rof Laval 30.00 cem  Offst 7.04 08w RBW 200 kHZ Rof Loval 30.00 Gt Offs6t 7.04 08 = REW Rz
po ALt 40 dB - SWT S0 ms & YBW 500 kMz Mode aut po ALt 40 dB - SWT S0 ms & YBW 500 kMz  Mode auto Sweep
SGL Count 1007100 SGL Count 100/100
TPk Mar P Mar
T Mi1] 10.88 dBm| I Mi[1] 8.00 dim|
20 dom 1.7534320 GHz 20 dorm 1.7447200 GHz]
; Oce Bw M 18.9810168981 MHz - Oce By 18,901098901 MHz|
10 d8m ~ o - 11.09 dBm| 10 d8m Y mzl1] T2 17.01 dBm|
| W\E 1.7351600 GHz| et v‘-'w'v-w-f'-\ﬂ'\»'v\—""“'\i 17351200 GHz|
o ] o |
-10 dBm + - % - -10 d8m - “Ir 1
20 d8m h‘\jl I ST I om0 ! ‘:
Vors e
M) e, ) » Ta
-4 dam -401 dBm
-50 gBmy -50 gem
-0 gBmy 40 gem
GF 1.745 GHz 1001 prs Span 40.0 MHz GF 1.745 GHz 1001 prs Span 40.0 MHz
Marker | Marker |
Type | Ret | Trc | X-valus | y-value | Funetion | Function Result | Type | Ret | Tre | X-valun | v-value | Function | Function Result |
My 1 10.68 dam My 1 1.74472 Ghz .00 dam
T 1 .26 dam Oce Bw T 1 Ghz 4.4% dBm Occ Bw
T2 1 7.65 dam T2 1 Ghz 5.31 dém
Mz 1 -11.05 dam Mz 1 Ghiz -17.01 d&m
M2 1 =13 BE dBm M2 1 L TE4BE GHz =15.95 dBm

Cate: 14.JUN.2024 17:31:25

FCC RF Test Report

13/ 40

LML-R-TCC-201 V1.5



ADR TEST AND CERTIFICATION CENTER

Report No.: TR-24ADRTCC7013

DC_2A_n66A / 15KHz / 25MHz

MCH / DFT-Pi2BPSK / Outer_Full

MCH / DFT-QPSK / Outer_Full

(s
Spectrum

=

Offsnt 7.04 0F = RBW 200 kHz

Rof Laval 30.00 gam

s,
Spectrum

=

Rof Laval 30.00 gam

Offsnt 7.04 02 = RBW kHz

Cate: 14,00 2024 17:31:41

S0ms & YBW 1MHz Mode aut po ALt 40 dB - SWT S0ms & YBW 1MHz Mode auto Sweep
SGL Count 1004100
(@17 Max
T LT} 5.94 dbm)| T ETEY] 14.92 dbm|
M1 1.7545900 GHz 20 dorm 1.7507940 GHz]
Ocg By 22927072927 MHz Ocobw T2 22,777222777 MHz]
Pt A .-._....'\.4‘ e st A i, e
bl i 7.35 dibm| 10 d8m i i "\'wf[I:‘]’ “Y 10.96 dim|
| 1.7326500 GHz| | 1.7326000 GHz|
r.i o LE
10 et —t. | | |
20 ¢8m
L =~ = = Ty = S~
BV I W v Pl e a iy
-30 dam
-4 dam -401 dBm
-50 gBmy -50 gem
-0 gBmy 40 gem
GF 1.745 GHz 1001 prs Span 50.0 MHz GF 1.745 GHz 1001 prs Span MHz
Marker | Marker |
Type | Ret | Trc | X-valus | y-value | Function | Function Result | Type | Ret | Tre | X-valun | v-value | Function | Function Result |
My 1 1.7 1594 gam My 1 1.750794 ¢ 14.92 gBm
T 1 13.12 dam Oce Bw 22927072927 MHz T 1 Occ Bw 227772227177 MHZ
T2 1 12,45 dam T2 1 1163 dam
Mz 1 -7.385 dBm Mz 1 -10.96 dam
M2 1 =984 dBm M2 1 =7.74 dBm

Cate: 14.JUN2024 17:31:55

MCH / CP-QPSK / Outer_Full

MCH / CP-16QAM / Outer_Full

Cale: 14.JUN 2024 17:3208

Cate: 14.JUN 2024 17:3221

s s
Spectrum ] Spectrum ]
Rof Laval 30.00 cem  Offst 7.04 08w RBW 500 kHz Rof Laval 30.00 cem  Offst 7.0+ 08 = RBW 200 kHz
po ALt 40 dB - SWT S0ms & YBW 1MHz Mode Autc Sweep po ALt 40 dB - SWT S0ms & YBW 1MHz Mode auto Sweep
SGL Count 1007100 SGL Count 100/100
TPk Mar P Mar
T LT} 12.80 dBm| T ETEY] 13.02 dim)|
20 dom 1.7559390 GHz 20 dorm 1.7552900 GHz|
T Oce B 23.776228776 MHz T1 Oce By 23,776228776 MHz|
10 dBm -k - o 3 12.21 dim)| 10 dBm - Wrww\: 12,10 dBm|
1.7326000 GHz| | 1.7326500 GHz|
~10 gBm - - -10 dBm . 'i: .
_. LA a0 dern L
" i e |21 8m v T
dam -30 dam
-4 dam -401 dBm
-50 gBmy -50 gem
-0 gBmy 40 gem
GF 1.745 GHz 1001 prs Span 50.0 MHz GF 1.745 GHz 1001 prs
Marker | Marker
Type | Ret | Trc | X-valus | y-value | Function | Function Result | Type | Ret | Tre | X-valus | v-value | Function | Function Result |
My 1.755030 Ghz 12.60 gém My 75526 GHz 13.02 dBm
T 1 1.7331618 Ghz a0z Oce Bw 23.776223776 MHz T 1 1.7331118 GHz 9.98 dam 23776223776 MHZ
T2 1 17543381 Ghz 968 T2 1 1.7543881 GHz .83 dam
Mz 1 1.7326 Ghz -12.21 Mz 1 1.73265 Ghz -12.18 d&m
M2 1 TETAE GHz =10.01 & M2 1 1.7574 GHz =12.92 dBm

MCH / CP-64QAM / Outer_Full

MCH / CP-256QAM / Outer_Full

Cale: 140N 2024 17:3234

Cate: 14.JUN.2024 17:3247

- -
Spectrum ] = Spectrum ] =
Rof Laval 30.00 cem  Offst 7.04 08w RBW 500 kHz Rof Loval 30.00 Gt Offs6t 7.04 08 = REW Wz
po ALt 40 dB - SWT S0ms & YBW 1MHz Mode aut po ALt 40 dB - SWT S0ms & YBW 1MHz Mode auto Sweep
SGL Count 100/100 SGL Count 100/100
1PF Marx Pl Max
T LT} 12.35 dbm| T ETEY] 9,62 dbm|
20 derm 17563390 GHz} 20 dem 17516430 GHz
- Oce B 23.726273726 MHz Oce By 23.726273726 MHz]
10 dam - e 10,50 dim| 10 d8m M2[1Y 12 14,93 dim|
JI 1.7326500 GHz] oA e e A ""’wm‘] 1.7326000 GHz|
- - -10 dBm -
— D1 -16.378 1
T LY o e 0 esm
P P
Titient
-4 dBm -40 daim
-50 gBmy -50 gem
-0 gBmy 40 gem
CF 1.745 GHz 1001 pts Span 50.0 MHz CF 1.745 GHz 1001 pts
Marker | Marker
Type | Ret | Trc | X-valus | y-value | Function | Function Result | Type | Ret | Tre | X-valun | v-value | Function | Function Result |
ML 1 756330 Ghz ML 1 1.751643 Ghr 9.62 dBm
TL 1 1.7331118 Ghz Occ Bw 23.726273726 MHz TL 1 1.7331618 GHz 5.78 dBm Occ Bw
Tz 1 1.7543382 GHz Tz 1 1.754a8 5.34 dBm
tz 1 1.73265 GHz tz 1 17326 GHz -14.93 B
M2 1 1.7574 GHz M2 1 1.75738 GHz =14.27 dBm
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ADR TEST AND CERTIFICATION CENTER

Report No.: TR-24ADRTCC7013

DC_2A_n66A / 15KHz / 30MHz

MCH / DFT-Pi2BPSK / Outer_Full

MCH / DFT-QPSK / Outer_Full

=

Cate: 14,00 2024 17:33:04

Cate: 14.JUMN 2024 17:33:17

s s
Spectrum = Spectrum
Rof Loval 30.00 gem Ot 7.04 0F w RBW 300 kHz Rof Loval 30.00 dem  Ofset 7.04 08 = RBW Rz
S0ms & YBW 1MHz Mode aut po ALt 40 dB - SWT S0ms & YBW 1MHz Mode auto Sweep
SGL Count 1004100
(@17 Max
T LT} 14.35 dbm| T ETEY] 14.02 dbm|
20 dom 1.7970670 GHz 20 dorm 1.7500070 GHz|
T1 M Oce B 1408591 MHz| Oce B 28.591408591 MHz|
10 d8m o s Ed s 9,53 divm| 10 d8m 2 LL Al & . 1.00 dBm|
| 1.7301200 GHz| 1.7300600 GHz|
BUELLES. T T =10 g - -
<20 dam <20 ¢8m
fr T PRy -,
ettty Tt @.,MMWM,-HM»‘” I P
Ad 8 -30 dam
-4 dam -401 dBm
-50 gBmy -50 gem
-0 gBmy 40 gem
GF 1.745 GHz 1001 prs Span 60.0 MHz GF 1.745 GHz 1001 prs Span MHz
Marker | Marker |
Type | Ret | Trc | X-valus | y-valus | Funetion | Function Result | Type | Ret | Tre | | v-value | Function | Function Result |
My 1 g 2Em My 1 2Em
T 1 Oce Bw 26.531408591 MHZ T 1 Occ Bw 26.531408591 MHZ
T2 1 T2 1 11.74 dam
Mz 1 Mz 1 -11.00 d&m
M2 1 M2 1 L TEOBE GHz =10.42 d8m

MCH / CP-QPSK / Outer_Full

MCH / CP-16QAM / Outer_Full

=

Cate: 14,00 2024 17:33:29

Cate: 14.JUN 2024 17:33:42

s s
Spectrum ] Spectrum ]
Rof Laval 30.00 cem  Offst 7.04 08w RBW 500 kHz Rof Laval 30.00 cem  Offst 7.0+ 08 = RBW 200 kHz
po ALt 40 dB - SWT S0ms & YBW 1MHz Mode Autc Sweep po ALt 40 dB - SWT S0ms & YBW 1MHz Mode auto Sweep
SGL Count 1007100 SGL Count 100/100
TPk Mar P Mar
T LT} 11.69 dBrm| T ETEY] 12.22 dbm|
20 dom 1.7400250 GHz 20 dorm 1.7499750 GHz|
= M1 Oce Bw . 1408591 MHz| 28.531468531 MHz|
10 dBm AL ~ 14.20 dim| 10 dem 10,50 dim|
| 1 1.7300600 GHz| 1.7301800 GHz|
oo T 0 g8
-10 ¢Bm —f . = . -10 i . .
- 1 1 o1 1 1
T T |20 P ST .
-30 dam
-4 dam -401 dBm
-50 gBmy -50 gem
-0 gBmy 40 gem
GF 1.745 GHz 1001 prs Span 60.0 MHz GF 1.745 GHz 1001 prs
Marker | Marker
Type | Ret | Trc | X-volus | y-value | Function | Function Result | Type | Ret | Tre | X-valun | v-value | Function | Function Result |
My 1.740325 GH. 11,66 dam My 1.743975 Ghz 12.22 dém
T 1 8.19 Oce Bw 26.531408591 MHZ T 1 1.7307343 GHz
T2 1 a7r T2 1 17552657 GHz
Mz 1 -14.28 Mz 1 .73018 GHz
M2 1 =13.76 M2 1 1. 75988 GHz

MCH / CP-64QAM / Outer_Full

MCH / CP-256QAM / Outer_Full

s s
Spectrum ] = Spectrum ] =
Rof Loval 30.00 gem Ot 7.04 0F w RBW 300 kHz Rof Loval 30.00 dem  Ofset 7.04 08 = RBW Rz
po ALt 40 dB - SWT S0ms & YBW 1MHz Mode aut po ALt 40 dB - SWT S0ms & YBW 1MHz Mode auto Sweep
SGL Count 1007100 SGL Count 100/100
TPk Mar P Mar
T Mi1] 10.80 dBm| I Mi[1] B.22 dim|
20 dom 1.7572000 GHz 20 dorm 1.7295450 GHz]
OccBw M1 .. 28651348651 MHz 1, Oce By 28.591408591 MHz|
10 dem L PTEF RS P 11.75 dim| 10 d8m - M2[1] T2 17.67 dim|
NT 1.7301200 GHz| Y e "‘j 1. 7300600 GHz|
-10 gBm T Il T -10 g t 1 T
e
<20 dam W‘;, S o r— 0 dEm——0 L 17778 dhr J'"
T T P
pon b grido ] bl
-4 dam -401 dBm
-50 gBmy -50 gem
-0 gBmy 40 gem
GF 1.745 GHz 1001 prs Span 60.0 MHz GF 1.745 GHz 1001 prs
Marker | Marker
Type | Ret | Trc | X-valus | y-value | Funetion | Function Result | Type | Ret | Tre | X-valun | v-value | Function | Function Result |
My 1 g 10.80 gBm My 1 1.739545 GHz .22 dam
T 1 7.86 d8m Oce Bw 2665134 T 1 Occ Bw
T2 1 .37 dam T2 1 5.23 dém
Mz 1 -11.75 d&m Mz 1 1.73006 Ghz -17.67 d&m
M2 1 GHz =14.30 dBm M2 1 . 75994 GHz =16.74 d8m

Cate: 14.JUN 2024 17:33:55 Cate: 14.JUN 2024 17:34:10
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ADR TEST AND CERTIFICATION CENTER

Report No.: TR-24ADRTCC7013

DC_2A_n66A / 15KHz / 35MHz

MCH / DFT-Pi2BPSK / Outer_Full

MCH / DFT-QPSK / Outer_Full

=

Cate: 14,00 2024 17:34:25

Cate: 14.JUN 2024 17:34:41

s s
Spectrum = Spectrum
Rof Loval 30.00 gem Ot 7.04 0F w RBW 300 kHz Rof Loval 30.00 dem  Ofset 7.04 08 = RBW Rz
S0ms & YBW 1MHz Mode aut po ALt 40 dB - SWT S0ms & YBW 1MHz Mode auto Sweep
SGL Count 1004100
(@17 Max
T Mi1] 13,42 dBm| I Mi[1] 13.27 dbm|
20 dom 1.7200040 GHz 20 dorm 1.7494760 GHz]
T Oce Bw 82.097902098 MHz T Occ Bw 2 82.097902098 MHz|
10 dam 3 = e 11,10 din| 10 dom e - Mﬂm-"‘uw-\w 11,70 dim|
] 1.7275700 GHz| 1.7275700 GHz|
S W
-10 dBm - - - * -
5 |
<20 dam
S
ok Pty o
ottt el S ]
-4 dam -401 dBm
-50 gBmy -50 gem
-0 gBmy 40 gem
GF 1.745 GHz 1001 prs Span 70.0 MHz GF 1.745 GHz 1001 prs Span 70.0 MHz
Marker | Marker |
Type | Ret | Trc | X-valus | y-value | Function | Function Result | Type | Ret | Tre | X-valun | v-value | Function | Function Result |
My 1 13.42 dBm My 1 1.747476 GHz 13.27 dm
T 1 11.08 dam Oce Bw 32097902098 MHZ T 1 17282168 GHz Occ Bw 32097902098 MHZ
T2 1 10.10 dam T2 1 1.7803147 GHz 10.84 dam
Mz 1 -11.18 d&m Mz 1 172757 Ghz -11.70 d&m
M2 1 =8.28 dBm M2 1 . TEO9E GHz 1045 d8m

MCH / CP-QPSK / Outer_Full

MCH / CP-16QAM / Outer_Full

=

Cale: 14.JUN 2024 17:34:53

Cate: 14.JUN 2024 17:35:08

s s
Spectrum ] Spectrum ]
Rof Loval 30.00 gem Ot 7.04 0F w RBW 300 kHz Rof Loval 30.00 dem  OFset 7.04 08 = RBW 200 kHz
po ALt 40 dB - SWT S0ms & YBW 1MHz Mode Autc Sweep po ALt 40 dB - SWT S0ms & YBW 1MHz Mode auto Sweep
SGL Count 1007100 SGL Count 100/100
TPk Mar P Mar
T LT} 1160 dBrm| T ETEY] 11.45 dbrm|
20 dom 1.7306360 GHz 20 dorm 1.7200740 GHz|
Bl Oce Bw 2 1 M Oce By =
10 dam m‘ o AZL LA ormtrma] 10 dgm > = |
1.7276400 GHz| ! Il 1.7276400 GHz|
[ 5
-10 dBm 1 1 -10 g T 1 = T
1 1 D1 -14.546 déi 1 1
<20 dam <20 gBim
it T TS R RO e e i S R
dam -30 dam
-4 dam -401 dBm
-50 gBmy -50 gem
-0 gBmy 40 gem
GF 1.745 GHz 1001 prs Span 70.0 MHz GF 1.745 GHz 1001 prs Span 70.0 MHz
Marker | Marker |
Type | Ret | Trc | X-valus | y-value | Funetion | Function Result | Type | Ret | Tre | X-valus | v-value | Function | Function Result |
My 1.733638 Ghz 11.60 dam My 1 1.730874 GHz 11 45 gBm
T 1 17282168 Ghz 9.19 Oce Bw T 1 1.7281468 GHz 8.75 dam
T2 1 17617832 Ghz 10.20 T2 1 17617133 GHz .63 dam
Mz 1 i -13.22 Mz 1 2704 GHz -12.55 d&m
M2 1 =13.4. M2 1 1.76243 GHz =13

MCH / CP-64QAM / Outer_Full

MCH / CP-256QAM / Outer_Full

=

Cale: 14.JUN 2024 17:35:19

Cate: 14.JUN 2024 17:35:33

s s
Spectrum ] = Spectrum ]
Rof Laval 30.00 cem  Offst 7.04 08w RBW 500 kHz Rof Loval 30.00 Gt Offs6t 7.04 08 = REW Rz
po ALt 40 dB - SWT S0 ms & YBW 1Mz po ALt 40 dB - SWT S0ms & YBW 1MHz Mode auto Sweep
SGL Count 1007100 SGL Count 100/100
TPk Mar P Mar
T Mi1] 10.67 dBm| I Mi[1] B.42 dim)|
20 dom 17574400 GHz 20 dorm 1.7600040 GHz|
- OccBw Mt 83.636363636 MHz Oce By 83566433566 MHzZ|
10 d8m - | LLF1 § 1 . - 11,41 dim| 10 d&m - 17.47 dibm|
I I 1.7276400 GHz] P e e 1.7275700 GHz|
o | o |
. J%- . -10 dim “[ - -
20 dam—rL I - -
X e VO R .
-4 dam -401 dBm
-50 gBmy -50 gem
-0 gBmy 40 gem
GF 1.745 GHz 1001 prs Span 70.0 MHz GF 1.745 GHz 1001 prs Span 70.0 MHz
Marker | Marker |
Type | Ret | Trc | X-volun | y-value | Function | Function Result | Type | Ret | Tre | X-valun | v-value | Function | Function Result |
My 1 10.67 dam My 1 1.760804 Ghz .42 dam
T 1 46 8.37 dam Oce Bw 3363636 T 1 17282168 GHz Occ Bw
T2 1 17617832 Ghz 8.73 dam T2 1 17617832 GHz 5.25 dém
Mz 1 172704 GHz ~11.41 d8m Mz 1 172757 Ghz ~17.47 d8m
M2 1 1.7628 GHz =15.24 dBm M2 1 L TE243 GHz =16.37 d8m
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ADR TEST AND CERTIFICATION CENTER

Report No.: TR-24ADRTCC7013

DC_2A_n66A / 15KHz / 40MHz

MCH / DFT-Pi2BPSK / Outer_Full

MCH / DFT-QPSK / Outer_Full

I3 I3
Spectrum = Spectrum
Rof Laval 30.00 cem  Offst 7.04 08w RBW 500 kHz Rof Loval 30.00 dem  Ofset 7.04 08 = RBW WAz
S0ms & YBW 1MHz Mode aut p= ALt 40 dB - SWT S0ms & YBW 1MHz Mode auto Sweep
SGL Count 1004100
[@1F) Max
T Mi1] 16.51 dim| | MLl 14.35 dBm|
20 dem _ M 1.7547500 GHz| 20 dam 1.7295750 GHz
L Hecky A 98.681318681 MHzZ| LL. A Occ By T 98.601398601 MHZ|
SN T T [ W e . . Qechu .
10 d2m ot ettt mein [ el 1] 7.35 dim| 10 d8m ¥ i e Ak )y i 11.39 dBm|
]I 1.7249200 GHz| | 1.7249200 GHz|
o S t
E
HEEBm—]D1 -5.48 v T : » +
| |
= e = ;
DV L FYTae ST S———
-30 dam
~40 ¢am -4 g
50 gBm: 50 gem
-60 gBm’ 60 gem
CF 1.745 GHz 1001 prs Span 0.0 MHz CF 1.745 GHz 1001 prs Span 80.0 MHz
Marker | Marker |
Type | Ret | Tre | X-valup | y-value | Funetion | Function Result | Type | Rot | Tre | X-walup | y-value | Function | Function Result |
ML 1 ML 1 1.729575 Ghz 14.35 g
TL 1 12.72 d8m Occ 8w TL 1 1.7256593 GHz Occ Bw 36,601398601 MHzZ
Tz 1 1266 d8m Tz 1 17642607 GHz 11.33 d8m
Mz 1 -7.35 ¢8m Mz 1 1.72492 Ghz -11.35 ¢8m
M3 1 =8.43 cBm M3 1 76516 GHz =10.94 dBm

Cate: 14,00 2024 17:35:50

Cate: 14.JUN 2024 17:36:04

MCH /

CP-QPSK / Outer_Full

MCH / CP-16QAM / Outer_Full

Cale: 14.JUN 2024 17:36:18

Cate: 14.JUN 2024 17:36:29

s s
Spectrum ] Spectrum ]
Rof Loval 30.00 gem Ot 7.04 08w RBW 500 kHz Rof Laval 30.00 cem  Offst 7.0+ 08 = RBW 500 kHz
po ALt 40 dB - SWT S0ms & YBW 1MHz Mode Autc Sweep po ALt 40 dB - SWT S0ms & YBW 1MHz Mode auto Sweep
SGL Count 1007100 SGL Count 100/100
TPk Mar P Mar
T Mi1] 12.81 dim)| I Mi[1] 13,61 dBm|
20 dom 1.7594660 GHz 20 dorm & 1.7600240 GHz]
1 Oce Bw 38.681318681 MHz T occBw Y 1 98.521478521 MHz|
10 dam ~ . 1T 12,15 divm| 10 ¢8m 5 : Lo T ey 8.67 dim|
| 1.7249200 GHz| { 1.7249200 GHz|
-10 gBm: T T -10 dBm - T { T T
01 i 1 D1 -12.393 gamm ¥ H
P a0 I
s s T BBy Bl ST
dam -30 dam
-4 dam -401 dBm
-50 gBmy -50 gem
-0 gBmy 40 gem
GF 1.745 GHz 1001 prs Span 0.0 MHz GF 1.745 GHz 1001 prs Span 80.0 MHz
Marker | Marker |
Type | Ret | Trc | X-volus | y-value | Funetion | Function Result | Type | Ret | Tre | X-valun | v-value | Function | Function Result |
My 1.750468 Ghz 12.81 gém My 1.760824 Ghz 13 m
T 1 1.7256593 Ghz Oce Bw T 1 17257393 GHz 36521478521 MHz
T2 1 1.7843407 GHz T2 1 17842607 GHz
Mz 1 Mz 1 2482 GHz
M2 1 M2 1 1. 76508 Ghz

MCH / CP-64QAM / Outer_Full

MCH / CP-256QAM / Outer_Full

Cate: 14,00 2024 17:36:42

Cate: 14.JUN 2024 17:36:57

s s
Spectrum ] = Spectrum ] =
Rof Laval 30.00 cem  Offst 7.04 08w RBW 500 kHz Rof Loval 30.00 dem  Ofset 7.04 08 = RBW Rz
p ALt 40 dB - SWT S0 ms & YBW 1Mz po ALt 40 dB - SWT S0ms & YBW 1MHz Mode auto Sweep
SGL Count 1007100 SGL Count 1004100
TPk Mar P Mar
T LT} 12.26 dBm| I ETEY] 9,60 dBm|
20 dom 1.7590060 GHz 20 dorm 1.7597050 GHz]
Occ Bw II T2 98.601398601 MHzZ| OccBw . 98.681318681 MHZ|
10 d8m - o it ahan 1 11,08 dim| 10 dam -—t MRIL i 14,54 dBm|
[ 1.7249200 GHz| g B | 1.7249200 GHz|
. . -100 g { . .
— D1 -16.402 g8 1 1
20 ¢8m T
PO e e "
oA S
-401 dBm
50 gBm: 50 gem
-60 gBm’ 60 gem
GF 1.745 GHz 1001 prs Span 0.0 MHz GF 1.745 GHz 1001 prs Span 80.0 MHz
Marker | Marker |
Type | Ret | Trc | X-valus | y-value | Function | Function Result | Type | Ret | Tre | X-valun | v-value | Function | Function Result |
My 1 1.750388 Ghz 12 26 cBm My 1 1.750705 Ghz .60 dam
T 1 Oce Bw 36601398601 MHZ T 1 17256593 GHz 6.26 dam Occ Bw
T2 1 T2 1 17643407 GHz 7.07 dam
Mz 1 Mz 1 1.72492 Ghz ~14 54 d8m
M3 1 M3 1 L TEE0R Gz =14.70 dBm

FCC RF Test
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ADR TEST AND CERTIFICATION CENTER

Report No.: TR-24ADRTCC7013

DC_2A_n66A / 15KHz / 45MHz

MCH / DFT-Pi2BPSK / Outer_Full

MCH / DFT-QPSK / Outer_Full

Cale: 14.00M.2024 17:37:13

s s
Spectrum = Spectrum =
Rof Laval 30.00 cem  Offst 7.04 08w RBW 500 kHz Rof Loval 30.00 Gt Offs6t 7.04 08 = REW Rz
S0ms & YBW 1MHz Mode aut po ALt 40 dB - SWT S0ms & YBW 1MHz Mode auto Sweep
SGL Count 1004100
(@17 Max
T LT} 14.81 dbm| T ETEY] 14.96 dbm|
20 dom ; - N 1.7556990 GHz 20 dorm 1.7200770 GHz|
T1 " : O il 42,8871126887 MHz OccBw T2 42.797202797 MHz|
10 d2m o, = s i 1#‘”\‘ 007 dim| 10 d8m . Lkt T ) "J"\I .90 divm|
I ]| 1.7225000 GHz| | 1.7226800 GHz|
| { andm } |
m
- Mh\-ﬁ B T
-30 dam
-4 dam -401 dBm
-50 gBmy -50 gem
-0 gBmy 40 gem
GF 1.745 GHz 1001 prs Span 90.0 MHz GF 1.745 GHz 1001 prs Span 90.0 MHz
Marker | Marker |
Type | Ret | Trc | X-valus | y-value | Function | Function Result | Type | Ret | Tre | X-valus | v-value | Function | Function Result |
My 1 1.75 14.81 gBm My 1 1.738077 GHz 14.96 gBm
T 1 11.79 dam Oce Bw 42,837112887 MHZ T 1 11.54 dam Occ Bw 42797202797 MHZ
T2 1 12.07 dam T2 1 17842168 GHz 10.85 dam
Mz 1 -8.07 d&m Mz 1 1.72268 Ghz -6.90 d8m
M2 1 =10.62 d8m M2 1 L TET14 GHz =10.42 d8m

Cate: 14.JUN 2024 17:37:27

MCH / CP-QPSK / Outer_Full

MCH / CP-16QAM / Outer_Full

Cale: 14.JUN 2024 17:37:40

Cate: 14.JUN 2024 17:37:52

I3 I3
Spectrum ] Spectrum ]
Rof Laval 30.00 cem  Offst 7.04 08w RBW 500 kHz Rof Laval 30.00 cem  Offst 7.0+ 08 = RBW 500 kHz
p ALt 40 dB - SWT S0ms & YBW 1MHz Mode auto Sweep p= ALt 40 dB - SWT S0ms & YBW 1MHz Mode auto Sweep
SGL Count 100/100 SGL Count 1004100
1Pk Mar Pl Max
T Mi1] 12,41 dBim| | Mi[1] 13,04 dBm|
20 dem 1.7571300 GHz| 20 dam . 17566000 GHZ
oc 12 43.156848157 MHz T Oce T 43.396663337 MHz|
10 dam 4 e | 12,00 dim| 10 dem ) - = B et 11.55 dim|
| 1.7225900 GHz| { | 1.7225900 GHz|
08 0 a8 |
A
-10 ¢Bm . - ~10 dBim—t= + . .
01 1 1 1 ] ' I
AR S ——— e R
-30 dam
~40 ¢am -4 g
50 gBm: 50 gem
-60 gBm’ 60 gem
CF 1.745 GHz 1001 prs Span 90.0 MHz CF 1.745 GHz 1001 prs Span 90.0 MHz
Marker | Marker |
Type | Ret | Tre | X-valun | y-value | Function | Function Result | Type | Rot | Tre | X-walup | y-value | Function | Function Result |
ML 1.757138 Ghz 12.41 gBm ML 1.756608 GHz 13.04 2B
TL 1 1.7234216 GHz : Occ 8w 43,156843157 MHz TL 1 1.7233317 GHz 9.32 d8m
Tz 1 17646784 Ghz 10.75 dém Tz 1 1.7646663 GHz 10.17 dém
Mz 1 Ghz -12.80 ¢8m Mz 1 55 G -11.55 ¢8m
M3 1 1 GHz =13 54 cBm M3 1 1042 d8m

MCH / CP-64QAM / Outer_Full

MCH / CP-256QAM / Outer_Full

Cate: 14,00 2024 17:38:08

Cate: 14.JUN 2024 17:38:19

s s
Spectrum ] = Spectrum ] =
Rof Loval 30.00 gem Ot 7.04 08w RBW 500 kHz Rof Loval 30.00 dem  Ofset 7.04 08 = RBW Rz
po ALt 40 dB - SWT S0ms & YBW 1MHz Mode aut po ALt 40 dB - SWT S0ms & YBW 1MHz Mode auto Sweep
SGL Count 1007100 SGL Count 100/100
TPk Mar
T LT} 11.97 dbm| T Mi[] 9.07 dbm|
20 dom 1.7637910 GHz 20 dam 1.7637910 GHz
- Occ Bw M1 43, 246753247 MHz| OccBw ML 43.336663337 MHZ|
10 dBm > " T 1 11,77 dibm| 10 dom PY——— Ty F— 16.24 dibm|
/ | 1.7225900 GHz| ._ | 1.7225900 GHz]
o -10 gBm . b .
! ! [
IL. -20 gam
LU B R A ] L—‘~' ST PR
40 d8m
40 dBm 50 dBm
-50 gBmy -0 gem
-0 gBmy - -
GF 1.745 GHz 1001 prs Span 90.0 MHz GF 1.745 GHz 1001 prs
Marker | Marker
Type | Ret | Trc | X-valun | y-value | Function | Function Result | Type| Ret | Tre| *-valug | v-value | Function |
My 1 783791 Ghz 11.97 dam M1 1 1.763751 GHz 3.07 dim
T 1 Ghz .80 dam Oce Bw 43, 246753247 MHZ T1 1.72 5.80 dam Occ Bw
T2 1 17846683 Ghz .54 dam T2 1 174406 5.80 dam
Mz 1 1.72259 GHz 1177 dam Mz 1 1.7228% GHz -16.24 dim
M2 1 TET41 GHz =12.58 dBm M2 1 1.76741 GHz =14.67 dirn
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ADR TEST AND CERTIFICATION CENTER

Report No.: TR-24ADRTCC7013

5. Conducted Band Edges
5.1. Test Plots

DC_2A_n66A / 15KHz / 5SMHz

LCH / DFT-Pi2BPSK / Edge_1RB_Left

HCH / DFT-Pi2BPSK / Edge_1RB_Right

Spectrum ]

=

Spectrum ]

L

Cate: 14.JUN 2024 17:38:44

Ref Level 32.00 cBm  Offset 7.54 dB Mode Auto Sweep Ref Level 32.00 cém Offset 7.54 0B Mode Auto Sweep
SGL Count_100/100 SGL Count 100,100
(@1 AugPwr (@1 fugPwr
I s E s
Line _§PURIOUS_LINE_ABS Line _FRURTOUS_LINE_ABS
20 dam A 20 dém ||'r T
10 dm . l lll 10 gBm - 'I:
- - | 1
l -10 gBm: . ‘I
5. LINE_ABS. }||
\ 20 d8im i
30 68 v - -30 ¢8i - / §
AN / P |
40 Dt ! AgrEm, u 2,
_/"/ S AR WA N | IR N W P
50 o8 S0 o8
-0 dBm £0 dBm
Btart 1.705 GHz 3002 pis Stop 1,718 GHz Btart 1.775 GHz 3002 pis Stop 1.785 GHz
‘spurious Emissions ‘spurious Emissions
Rangelow | Rangeup | BBW | Eraquency |__Powerabs | Alimit | RangeLow | Rangeup | BEW | Fraquency |__Power abs | Almit |
1.705 GHz 1.708 GHz 1.000 MHz 1.70898 GHz -34.80 dBm -21.80 da 1775 GHz 1.780 GHz 100.000 kHz 177583 GHz 20.51 dBm .49 di
09 GHz 1.710 GHz 50,000 kHz 1.71000 GHz -20.70 dbm -7.70 d 80 GHZ 1.781 Ghz 50,000 kHz 1.7B000 GHz -23.10 dbm -10.10 di
1.710 GHz 1.718 GHz 100.000 kHz 1.71033 GHz 20,60 dBm =5.40 dB 1.781 GHz 1.788 Ghz 1.000 M-z 1.78100 GHz =34.87 dBm =21.87 dB

Cate: 14.JUMN 2024 17:40:13

LCH / DFT-Pi2BPSK / Outer_Full

HCH / DFT-Pi2BPSK / Outer_Full

Spectrum ]

Ref Level 32.00 cBm  Offset 7.54 dB Mode Auto Sweep

SGL Count 1007100

Spectrum ]

Ref Lavel 3200 cém
SGL Count 100/100

Offset 7.54 db Mode Auta Sweep

(@1 ugPer

Cate: 14,00 2024 17:39:08

(@1 AugPwr
-k RIETE SR
Line _FPURIOUS_LINE_ABS o T INE_ABS,
20 dam
10 c@m . . .
- Ch I To—
N B
R i Y Y
5 LINE_ABS. 1 )] l. \
[
R e | —
-30 T
"v"’J . '
s 40 gam
50 g8 50 o8l
-0 dBm 60 dam
Btart 1.705 GHz 3002 pis Stop 1,718 GHz Btart 1.775 GHz 3002 pis Stop 1.785 GHz
‘spurious Emissions ‘spurious Emissions
Rangelow | Rangeup | BBW | Erequency |___Power abs | Alimit | Bange Low | Rangeup | BEW | Fraquency |__Power abs | Almit__|
1.708 GHz 1.000 MHz 1.70808 GHz 1775 GHz 1.780 GHz 1.77833 GHz .41 dBm -21.69 da
1.710 GHz 50,000 kHz 1.71000 GHz 80 GHZ 1.781 Ghz 1.7B004 GHZ 31.04 dbm .04 de
1.718 GHz 100.000 kHz 1.71271 GHz 81 GHz 1.788 Ghz 1. 78206 GHz 5 dim .45 dB

Cate: 14.JUN 2024 17:40:32

LCH / DFT-QPSK / Edge_1RB_Left

HCH / DFT-QPSK / Edge_1RB_Right

Spectrum ]

Spectrum ]

Cate: 14.JUN 2024 17:39:27

Ref Level 32.00 cBm  Offset 7.54 dB Mode Auto Sweep Ref Level 32.00 cém Offset 7.54 0B Mode Auto Sweep
S50 Count 1004100 SGL Count 100,100
(@1 AugPwr [®1 fugPr
ik P LB 2o
Line _FPURIOUS_| INE_ABS Line - FPURTOUS_| INE_ABS
20 dam o 20 dam Il,‘
{1 |
10 gBm: . 1 lI 10 dBm: Ij \
0 a8 'I ! 0 dB .] T
I k -10 ¢Bm . / \
= — )
20.d !
20 dam: i
-30 g8 -30 08 - L 8
IIII' mj \\. e
40 S8 Ay
UL g W R Y P g
50 o8 -50 o8t
-0 dam -0 ¢Bm
Start 1.708 GHz 3003 pts Stop 1.715 GHz Blart 1.775 GHz 3003 pts Stop 1.785 GHz
‘Spurious Emissions ‘Spurious Emisslons
Rangelow | Rangeup | REW | | Aimit | RangeLow | Rangeup | REW | Eraquency |__Powerabs | Alimit |
1.785 GHz 1.706 Ghz 1.600 MHz -21.47 db 1 1.780 Ghz 100.000 kHz 1.77563 GHz 15.52 dém .08 da
1.708 GHz 1.710 GHz 50.000 kiz -5.08 d 1.781 Ghz 50.000 kiz 1.78000 GHz -23.51 dbm -10.51 db
1.710 GHz 1.718 GHz 100.000 kHz =5.57 dB 1.788 Ghz 1.000 M-z 1.78100 GHz =34.53 dBm =21.93 db
L A J L J

Cate: 14.JUN 2024 17:40:55
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